
15125-043-01   
April 2018  

 

Charlotte County Utilities Department 
 

2017 Annual Report 
April 2018 

 
 

 

 

 

Prepared by 







03405-029-01 iii 
April 2018 Table of Contents 

TABLE OF CONTENTS 
EXECUTIVE SUMMARY 

1 INTRODUCTION ............................................................................................. 1-1 

1.1 Purpose and Scope ........................................................................................ 1-1 

1.2 Authority ..................................................................................................... 1-2 

1.3 Demographics .............................................................................................. 1-2 
[...]
control of records, data integrity, environmental conditions, calibration, sample handling, 
quality assurance, and reporting methods. TNI standards are referenced for each section of 
the manual, which allows for quick reference between this local document and the TNI 
standards. 

Proficiency tests are required every 6 months to maintain EPLAB’s certifications. Results 
from the test samples are sent to FDOH for regulation compliance and compared to results 
from other laboratories nationwide. Ms. Lavoie takes pride in her staff’s proficiency test 
results, which have been within one standard of deviation of the national average of all 
laboratories using the County’s testing vendor. The exception to this excellent record 
occurred in February 2017 when the Total Suspended Solids test was greater than two 
standard deviations, but improved to one standard deviation during the August 2017 test 
results. 

Laboratory equipment is tested for accuracy in accordance with the QCM. Samples are 
arranged efficiently for analysis by batches to reduce the numbers of blanks, calibration 
standards, and quality control samples needed per analysis. 

Staff continues to demonstrate their diligence in ensuring all laboratory data entries, chain-
of-custody forms, bench sheets, etc., are correctly transferred to the final laboratory 
analysis report, which is used for reporting to regulatory agencies. 

Quality control is a high priority at EPLAB. Electronic entry of data at the laboratory station 
or output of an automatic analyzer directly to report forms has eliminated one source of 



 

03405-029-01 6-4 
April 2018 Wastewater Treatment Facilities 

potential errors. Organization of data in an electronic form allows direct input into FDEP 
forms, which will eliminate another source of data entry error. Currently, FDEP water quality 
forms are not compatible with the LIMS. The FDEP forms are expected to be updated soon. 
Quality Assurance by a responsible person-in-charge is required to check data entries. 

6.1.4 RECORD KEEPING 

Records are kept in a neat and organized manner and are easily accessible. 

Paper and electronic records are well maintained to meet regulatory requirements. Sampling 
schedules for each facility are clearly posted for staff to review and all upcoming special 
sampling events (e.g., Annual Effluent Analysis, Cryptosporidium, and Giardia) are clearly 
posted with their due dates. 

EPLAB sends some samples to other laboratories that are certified to perform tests that 
EPLAB is not certified to perform. Results are received and sent to the treatment plant chief 
operators for use in compliance reporting. 

6.1.5 CERTIFICATION COMPLIANCE SCHEDULE 

 The biannual FDOH review was conducted in October 2016. 
 Proficiency tests occur every 6 months. 

6.1.6 REVIEW OF PREVIOUS REPORT RECOMMENDATIONS  

Table 6-2 CCUD EPLAB 2016 Recommendations and Status   
Recommendation: Continue to expand the use of the LIMS within its capabilities in 2017.  

Progress: Implemented in 2016. Its numerous capabilities are being introduced 
into the operations of the laboratory. 

Recommendation: Seek certification for analysis methods using the new Gallery 
instrument that was delivered in November 2016. 

Progress: 
Received certification for three new analyses in January 2017: (1) Total 
coliform and E. coli by Colilert-18, (2) wastewater fecal coliform by 
Colilert-18, and (3) Enterococci by Enterolert. 

 

6.1.7 RECOMMENDATIONS 

Table 6-3 CCUD EPLAB 2017 Recommendations  

Recommendation: Continue to expand the use of the LIMS within its capabilities, including 
the use of bar codes to track samples from collection to result posting. 

Recommendation: Educate sampling personnel of the need for accuracy in use of 
collection bottles, sample storage, and delivery to the laboratory. 

Recommendation: Hire an Analytical/Quality Assurance Specialist or Quality Assurance 
Officer to help the EPLAB remain in compliance. 

Recommendation: Recommend seeking certification for potable water Total Dissolved 
Solids (TDS), Sulfate, and Chloride. 

 



 

03405-029-01 6-5 
April 2018 Wastewater Treatment Facilities 

6.2 WASTEWATER PRETREATMENT COMPLIANCE 

CCUD’s Pretreatment section is responsible for the following: 

1. Transported Waste Receiving Program. 
2. Restaurant Grease Interceptor Inspection Program. 
3. Investigation of unauthorized discharges to the wastewater system. 

 

6.2.1 TRANSPORTED WASTE RECEIVING PROGRAM 

CCUD is very proud of the Waste Receiving Program, which provides an environmentally 
safe disposal option for septic waste, reducing land application and environmental impacts. 
Located at the East Port WRF, the septage receiving station combines the hauled waste with 
plant influent to achieve RCW quality effluent and beneficial reuse of biosolids. In FY 2017, 
the program accepted 8,721,810 gallons from 44 permitted haulers.  

6.2.2 RESTAURANT GREASE INTERCEPTOR INSPECTION PROGRAM 

This program helps prevent sanitary sewer overflows in the CCUD sanitary sewer collection 
system by removing fats, oils, and grease (FOG) at the source. Program staff inspect and 
monitor grease interceptors at more than 240 restaurants and other food preparation 
facilities countywide to ensure compliance with the required pump-out schedule (e.g., 30, 
60, 90 days) and other required maintenance. Plans for new restaurants and other food 
preparation facilities are reviewed by CCUD’s Engineering Services Division for adherence to 
County specifications. In FY 2017, 971 inspections were conducted and one Notice of 
Violation was issued for non-compliance. 

Through a partnership with Liquid Environmental Solutions (LES), the FOG is transformed 
into bio-diesel and other beneficial byproducts. LES receives restaurant grease directly from 
haulers and partially processes it for recycle use at a facility located on the East Port WRF 
site. FOG is not treated through the East Port WRF process.  

6.2.3 INVESTIGATION OF UNAUTHORIZED DISCHARGES 

Investigation and prevention of unauthorized discharges are important for protecting the 
treatment capabilities of WRFs and the environment. These unauthorized discharges are 
pollutants that enter the municipal waste stream and have an adverse effect on the 
treatment process. When plant operations staff report issues pertaining to the treatment 
process at any WRF, pretreatment staff begin investigating by sampling upstream lift 
stations and manholes, reviewing activities from local connections and working closely with 
lift station crews and plant personnel. The goal is to determine the source of the illegal 
discharge, take steps to eliminate the problem up to and including fines, and return the 
plant to normal operations. 

  



 

03405-029-01 6-6 
April 2018 Wastewater Treatment Facilities 

6.3 WASTEWATER BIOSOLIDS TRANSPORT, PROCESSING AND DISPOSAL 

Wastewater biosolids or waste-activated sludge 
(WAS) from CCUD’s four WRFs are processed 
at the East Port WRF biosolids management 
and processing facility.   

CCUD owns two 6,000-gallon tankers for 
biosolids transport operation from the West 
Port, Rotonda and Burnt Store WRFs. The 
biosolids are discharged into a 2.05-MG 
aerated tank for partial stabilization and 
decant thickening before dewatering. Biosolids 
dewatering is accomplished by two 2-meter-
wide belt filter presses (BFPs) near the holding 
tank. The biosolids are dewatered to 
approximately 17-percent Total Solids and 
hauled to the compost facility at the Charlotte 
County Zemel Road Landfill. The dewatered 
biosolids are mixed with chipped yard waste and composted to achieve Class A compost, 
which is used as an organic amendment for sandy soil enhancement and material for landfill 
final cover. 

6.4 EAST PORT WRF  

The East Port WRF is at 3100 Loveland Boulevard, Port Charlotte, and was acquired as part 
of the 1991 General Development Utilities purchase. The WRF began its current operations 
in 1996 and has a current permit operating capacity of 6.0 MGD AADF. East Port WRF uses 
an activated sludge process to treat domestic wastewater collected from the Mid County 
service area. Emergency power is provided by a diesel emergency generator in an on-site 
building with an automatic transfer switch to maintain operation of critical facilities. 

This location also houses the NELAP-certified EPLAB. The WRF site includes 51 acres of 
conservation easement, with the remaining area consisting primarily of woodlands. The site 
is home to more than 20 varieties of birds, including great egrets, osprey, and Carolina 
wrens. Many other wildlife species including gopher tortoises, scrub jays, bobcats, 
armadillos, cottontails, and alligators make the East Port WRF their home.  

The East Port WRF is permitted to distribute reclaimed-quality water to unrestricted-public-
access reuse sites, inject into a deep well injection system, and apply to a slow-rate 
restricted access land application system. The WRF is classified as a Type I, Category II, 
Class A domestic wastewater treatment facility under FAC 62-699 and is required to meet 
Class III Reliability standards in accordance with FAC 62-600 and FAC 62-610. Figure 5-1 
shows the East Port WRF process flow diagram. The restricted irrigation system consists of 
315 acres on site using slow-rate irrigation (R-002 Spray Fields). About 45 acres of the 
spray field will be abandoned in 2018 for use by the Charlotte County Sheriff Department. 



 

03405-029-01 6-7 
April 2018 Wastewater Treatment Facilities 

Figure 6-2  East Port WRF Process Flow Diagram 

 

A) Headworks: Raw wastewater enters the WRF headworks structure where screening 
and grit removal take place. After screening, wastewater flows into one of the two 
vortex-type grit removal units for grit separation. Compacted screening and 
separated grit are dewatered and discharged to dumpsters for disposal. Internal 
plant flows from the on-site pump station are introduced and include biosolids 
dewatering system filtrate, tank and unit process drains, and supernatant from the 
aerobic digesters. 

B) Biological Treatment Using Modified Ludzack-Ettinger (MLE) Process: Wastewater 
from the headworks splits between two treatment trains. Each train includes an 
anoxic basin and oxidation ditch (aeration basin) for organics and nutrient removal. 
Mixers keep solids suspended and homogenous in the anoxic zones. Mechanical 
surface agitators keep the oxidation ditches aerated. Internal recycle (IR) pumps 
send flow from the oxidation ditch (aeration basin) to the anoxic basins for nitrogen 
removal. 

C) Secondary Treatment: Flow from the biological treatment process splits between two 
clarifiers. These provide a passive environment for solids separation. The clarifiers 
are skimmed to remove floatables and scum before the clarifier effluent flows over a 
circumferential weir. Sludge pumps send settled solids from the secondary clarifiers 
to two locations: to the front of the anoxic basins as return-activated sludge (RAS) to 
replenish the microbial community and to the digesters as WAS. 

D) Tertiary Treatment – Filtration: Clarified water splits between two multi-media 
traveling bridge filters, containing sand and anthracite, to remove remaining 



 

03405-029-01 6-8 
April 2018 Wastewater Treatment Facilities 

suspended solids. A metal canopy over the filters with an ultraviolet (UV) shade cloth 
inhibits algae growth and provides protection from sun exposure. 

E) Tertiary Treatment – Disinfection: Filtered water splits between two chlorine contact 
chambers (CCTs) where liquid sodium hypochlorite is dosed for disinfection. CCT 
No. 1 is designated for RCW production that meets high-level disinfection 
requirements. CCT No. 2 is designated for disposal to restricted-access sites (e.g., 
Class I deep injection wells or spray fields) using unfiltered effluent from the 
secondary clarifiers that meet basic-level disinfection requirements. An ultraviolet-
inhibiting net over the chamber reduces algae growth. Sodium hypochlorite is stored 
in two storage tanks with a total capacity of 6,000 gallons. A 5,000-gallon storage 
tank was installed in 2013, and a 1,000-gallon tank was installed in 2014. A liquid 
reagent analyzer is used to adjust chlorine feed rates, and a non-reagent analyzer is 
used for chlorine residual compliance measurement. 

F) Effluent RCW Storage and Disposal Facilities: Reclaimed-quality water is pumped 
directly to distribution to the reclaimed system. Water not meeting RCW standards 
flows to a separate reject pond. From there, reject water can be sent to the slow-
rate restricted-access RCW spray fields or the two Class I injection wells (IW-1 
and IW-2) with permitted capacities of 1,420 gpm (2.045 MGD) and 5,250 gpm 
(7.560 MGD), respectively. 

G) Aerobic Digestion: WAS is pumped from the clarifiers to the aerobic digester where 
blowers provide aeration to aerobically digest the sludge before dewatering using 
two BFPs. The sludge transfer pumps that discharge to the dewatering units are 
operated by controls at the BFPs. Dewatered sludge is hauled to the Charlotte 
County Class I landfill for disposal. The East Port WRF digester is permitted to accept 
waste sludge from the West Port, Rotonda, and Burnt Store WRFs.  

H) Septage Receiving Stations: The WRF has two stations – one for conventional 
septage and one for FOG from private septage tank haulers. The receiving station 
materials are screened and directly pumped to the WRF headworks. The station 
containing FOG is screened, collected, and stored in two holding tanks and converted 
to biodiesel. Decant from these tanks is pumped to the headworks for treatment, and 
the remainder is treated by a rotating drum. The non-biodegradable waste is stored 
in a roll-off container and transported to the landfill for disposal. 

6.4.1 REGULATORY CONSIDERATIONS 

The East Port WRF operations are regulated by FDEP under the provisions of Chapter 403, 
Florida Statutes and the applicable FACE rules. The following permit governs plant 
operations: 

 Plant Operating Permit (FL0040291) Expiration Date: September 6, 2022. 

 IW-1 Permit (44274-253-UO) Expiration Date: October 17, 2021: 

 The mechanical integrity test (MIT) was performed on IW-1 in October 2014. The 
next MIT will be due in 2019.  

 IW-2 Permit (330486-002-UO/1M) Expiration Date: April 12, 2020: 



 

03405-029-01 6-9 
April 2018 Wastewater Treatment Facilities 

 The MIT was performed on IW-2 in August 2015. The next MIT will be due in 2020.  

The 2017 permit renewal for the East Port WRF issued by FDEP authorizes operation of the 
WRF through September 6, 2022, and a planned expansion from 6.0 MGD to 9.0 MGD.  

The work was divided into stages to address the needed improvements while allowing the 
schedule of the expansion to be determined by CCUD based on projected service area 
growth:    

 Stage 1 and 2 Improvements were completed in FY 2015 and addressed the headworks, 
biological treatment processes, tertiary treatment, sludge handling, and electrical 
systems.  

 Stage 5 improvements were prioritized ahead of Stages 3 and 4 to enhance RCW 
storage and transmission capacity. Stage 5 design was completed in FY 2016, the work 
was bid in spring 2017, and construction completion is scheduled for the end of 2018.  

 Stage 3 and 4 Improvements were designed in 2014, and include bid-ready 
specifications and drawings, and are scheduled for construction sometime between 2020 
and 2024 depending on growth. When these final two stages are complete, the East Port 
WRF will have a treatment capacity of 9.0 MGD AADF. Improvements include a new flow 
splitter box to the three biological treatment trains, an additional oxidation ditch, a new 
flow splitter box for the clarifiers, a new clarifier with related RAS and WAS pumps, 
additional effluent filters and CCTs, chemical dosing facilities, biosolids storage, and 
[...]
process flow diagram. 



 

03405-029-01 6-20 
April 2018 Wastewater Treatment Facilities 

Figure 6-3  West Port WRF Process Flow Diagram 

 

A) Screening: Raw wastewater from the West County service area collection/
transmission system is screened to remove large inorganic material by four rotary 
influent screens. A manual bar screen is also available for bypass purposes. 
Screenings are collected in a dumpster and hauled to the landfill for disposal. 
Internal plant flows from the on-site pump station are introduced at the bar screens. 

B) Biological Treatment for Organics Removal: Screened wastewater is split equally into 
four aeration basins where aeration and microorganisms are used to treat 
biodegradable material. Blowers aerate the wastewater through fine-bubble diffusers 
in each aeration basin.  

C) Secondary Treatment: Flow from the biological treatment process is split between 
four secondary clarifiers for solids separation. The clarifiers are skimmed to remove 
floatables and scum before the effluent flows over a circumferential weir. Telescoping 
valves adjust sludge withdrawal from the bottom of each clarifier and convey it to 
the sludge return chamber. The sludge exits the return chamber where it is conveyed 
to the front of the aeration basins as RAS to replenish the microbial community or to 
the sludge holding/aerobic digestion tanks as WAS. 

D) Tertiary Treatment – Filtration: Clarified water enters three automatic cleaning, disc-
type cloth media filters for tertiary filtration to remove the remaining solids. The 
filters are housed in individual steel tanks. 

E) Tertiary Treatment – Disinfection: The filtered water enters the CCTs where liquid 
sodium hypochlorite is dosed for disinfection. Only one chamber is currently in use. 

F) Effluent Reclaimed and Disposal Facilities: Reclaimed-quality water is pumped to two 
lined storage ponds for storage and distribution to the reclaimed system. Excess 
RCW and water not meeting reclaimed standards are pumped to the Class I injection 



 

03405-029-01 6-21 
April 2018 Wastewater Treatment Facilities 

wells by three equally sized pumps. The West Port WRF and Rotonda WRF RCW 
systems are interconnected, allowing Rotonda WRF to dispose of excess RCW.  

G) Aerobic Digestion: WAS is pumped from the clarifiers to the sludge holding/aerobic 
digestion tanks where blowers provide aeration through coarse-bubble diffusers. The 
sludge is gravity thickened and decanted before being hauled to the East Port WRF 
for aerobic digestion, dewatering, and transport to the Charlotte County Zemel Road 
Landfill where it is processed into Class AA compost is made for sale as a soil 
conditioner.  

6.5.1 REGULATORY CONSIDERATIONS 

The West Port WRF operations are regulated by FDEP under the provisions of Chapter 403, 
Florida Statutes, and the applicable FAC rules. The following permits governs plant 
operations: 

 Plant Operating Permit (FLA014048), Expiration Date: February 24, 2021. 
 Deep Well (IW-1) Permit (0330461-001-UO/1M), Expiration Date: April 12, 2020. 

6.5.2 WASTEWATER FLOWS AND LOADS 

The West Port WRF permitted capacity is 1.20 MGD AADF. In FY 2017, the AADF was 
0.676 MGD and the West Port WRF is operating at 56 percent of the plant permit capacity. 
The maximum monthly average flow of 0.821 MGD occurred in August 2017. The highest 
3-month average daily flow (TMADF) of 0.771 MGD occurred in September 2017 due to 
Hurricane Irma, which is 64 percent of the plant permit capacity demonstrating the 
influence of wet weather and infiltration and inflow to the facility. Table 6-10 summarizes 
influent flows as reported in the DMRs.  

Table 6-10 West Port WRF Influent Flows FY 2017 

Month 
Monthly 

Avg. 
(MGD) 

AADF 
(MGD)1 

TMADF 
(MGD) 

Monthly 
Max Day 
(MGD) 

Monthly 
Min Day 
(MGD) 

TMADF 
Percent 
Capacity 

(%) 

Oct-16 0.708 0.671 0.736 1.192 0.646 61 
Nov-16 0.598 0.673 0.677 0.648 0.571 56 
Dec-16 0.605 0.676 0.637 0.695 0.554 53 
Jan-17 0.653 0.669 0.619 0.695 0.626 52 
Feb-17 0.685 0.656 0.648 0.730 0.651 54 
Mar-17 0.680 0.651 0.673 0.712 0.657 56 
Apr-17 0.623 0.649 0.663 0.705 0.557 55 
May-17 0.559 0.650 0.621 0.602 0.525 52 
Jun-17 0.684 0.656 0.622 0.807 0.510 52 
Jul-17 0.719 0.668 0.654 1.000 0.646 55 
Aug-17 0.821 0.672 0.741 1.670 0.634 62 
Sep-17 0.774 0.676 0.771 1.531 0.650 64 

1 Permitted capacity 1.2 MGD AADF. 

 



 

03405-029-01 6-22 
April 2018 Wastewater Treatment Facilities 

For FY 2017, the average annual influent load for CBOD5 was 105 mg/L and for TSS was 
182 mg/L. The maximum monthly average for CBOD5 was 159 mg/L in March 2017 and for 
TSS was 275 mg/L in December 2016, which correspond with seasonal residents and the 
dry season. Table 6-11 summarizes the wastewater characteristics of the West Port WRF 
influent. 

Table 6-11 West Port WRF Influent Water Quality FY 2017 

Month 

CBOD TSS 

Monthly 
Avg. 

(mg/L) 

Annual 
Avg. 

(mg/L) 

Monthly 
Avg. 

(mg/L) 

Annual 
Avg. 

(mg/L) 
Oct-16 63 121 115 269 
Nov-16 106 118 172 261 
Dec-16 137 113 275 237 
Jan-17 133 112 208 230 
Feb-17 149 109 219 212 
Mar-17 159 109 244 203 
Apr-17 149 109 255 197 
May-17 106 108 168 190 
Jun-17 72 106 125 183 
Jul-17 65 105 111 179 
Aug-17 61 105 135 183 
Sep-17 59 105 159 182 

 

6.5.3 TREATMENT OBJECTIVES AND EFFLUENT QUALITY 

The West Port WRF is permitted to treat wastewater to two effluent standards: one for 
disposal to the deep injection well (CBOD5 = 20 mg/L, TSS = 20 mg/L), requiring basic 
disinfection, and the other for public access reuse levels (CBOD5 = 20 mg/L, TSS = 
5 mg/L), requiring high-level disinfection. 

In FY 2017, the annual average effluent CBOD5 and TSS values were 2.08 mg/L and 
0.5 mg/L. The CBOD5 high monthly average of 2.62 mg/L occurred in December 2016. The 
TSS effluent remained below 1.0 mg/L throughout FY 2017. These CBOD5 and TSS 
concentrations are well within public-access reuse standards. Table 6-12 summarizes the 
water quality of the West Port WRF effluent. 

  



 

03405-029-01 6-23 
April 2018 Wastewater Treatment Facilities 

Table 6-12 West Port WRF Effluent Water Quality FY 2017 

Month 

CBOD TSS 
Fecal 

Monthly Avg. 
(No./100 mL) 

Monthly 
Avg. 

(mg/L) 

Annual 
Avg. 

(mg/L) 

Percent 
Removal 

(%) 

Monthly 
Avg. 

(mg/L) 

Annual 
Avg. 

(mg/L) 

Percent 
Removal 

(%) 

Oct-16 2.18 2.2 96.6 0.3 0.6 99.7 0 
 Nov-16 2.16 2.21 98.0 0.5 1.0 99.7 0 

Dec-16 2.62 2.25 98.1 0.9 1.2 99.7 0 
 Jan-17 <2.00 2.25 98.5 0.4 1.2 99.8 0 

Feb-17 <2.00 2.25 98.7 0.3 1.3 99.9 0 
Mar-17 <2.00 2.25 98.7 0.5 1.2 99.8 0 
Apr-17 <2.00 2.24 98.7 0.4 1.2 99.8 0 
May-17 <2.00 2.24 98.1 0.5 1.1 99.7 0 
Jun-17 <2.00 2.23 97.2 0.4 1.1 99.7 0.1 
Jul-17 <2.00 2.22 96.9 0.4 1.1 99.6 0 
Aug-17 <2.00 2.13 96.7 0.3 1.1 99.8 0 
Sep-17 <2.00 2.08 96.6 0.6 0.5 99.6 0 
 

6.5.4 TREATMENT COMPONENTS AND CONDITION ASSESSMENT 

Jones Edmunds completed an on-site review of the WRF on February 12, 2018. Our 
personnel met with Thomas Cimino, Chief Operator of the West Port WRF, to review plant 
conditions, operations, and records. Access to the facility is through a secure gate in a fence 
that extends to a water moat that completely surrounds the wastewater plant and RCW 
storage ponds. A warning sign is on the access gate, and multiple warning signs are outside 
the moat near the property boundary. 

In general, the plant site is well kept. Staff has done a good job in grounds-keeping and 
facility appearance. The area of mowed grass on the outside of the RCW storage pond is an 
aesthetic welcome to plant visitors. The operations building and shop area is clean and 
organized. 

The plant operators continue to exercise all valves regularly. All compliance meters are 
calibrated every 6 months, and calibration tags were up to date at the time of the site visit. 

Required documents maintained on site include: 

1. Operating permits for the treatment facility and deep injection wells. 
2. Operator’s licenses. 
3. Facility logbook. 
4. Facility Standard and Emergency Operating Plans. 
5. DMRs. 
6. Effluent Analysis Reports 
7. Annual Reuse Report. 
8. Pathogen Monitoring Report (Giardia and Cryptosporidium every 2 years). 
9. Reports required to complete the last permit application. 
10. Certification of EPLAB. 



 

03405-029-01 6-24 
April 2018 Wastewater Treatment Facilities 

11. Sampling Plan. 
12. Groundwater Monitoring Plan (contained in permit). 
13. Laboratory results. 
14. Flow meter calibrations. 
15. Chlorine and pH meter calibrations (1/day). 
16. Chain-of-Custody forms for samples that are sent to laboratories. 
17. Monthly residual and marketing report (reported in dry tons/month). 
18. Facility Operations and Maintenance Manuals. 
19. Maintenance records (EAMS electronic data system). 
20. Reuse Operating Protocol. 
21. Facility Record Drawings. 
22. Daily temperature logs. 
23. Spill protocol and record of spills. 

 

The Cross-connection and Backflow Prevention Manuals are kept at the Reclaimed Water 
Coordinator’s office at the East Port WRF. The Chief Operator has prepared a binder of 
required documents that is readily available for anyone’s inspection. 

6.5.4.1 WRF Influent 

The WRF includes a 24-inch influent force main and 16-inch flow meter assembly that have 
been in service since January 2014. 

6.5.4.2 Headworks 

The overall condition of the headworks was 
considered good at the time of the site visit. In 
FY 2017, the bottom of the headworks area was 
cleaned, and in FY 2018 the top of the 
headworks will be power washed. 

Two of the four mechanical bar screens were in 
operation at the time of site review. The rotary 
screens were rebuilt in 2017 but are still having 
problems. Rotary Screens No. 1 and 2 have 
been undergoing repair since 2017. The 
screens’ housing is Type 304 stainless steel, but 
pin holes had developed in the housing due to 
the highly corrosive gases released in the 
headworks. Flow equalization storage would 
greatly reduce or eliminate the highly corrosive 
gasses at the headworks. To help protect the equipment, the screen housings have been 
sand blasted and painted with epoxy paint. Most components are stainless steel, but the few 
carbon components are a constant maintenance challenge. Staff cleans the screens twice 
daily to help delay rusting from exposure to hydrogen sulfide. The 316 stainless steel wedge 
wire drums are in very good condition.  

The concrete area around the screens is cleaned twice daily by hosing blown screenings 
liquid into the aeration basins. 



 

03405-029-01 6-25 
April 2018 Wastewater Treatment Facilities 

A fiberglass grating over the influent flow splitter area had been supported by two carbon 
steel beams. These beams were replaced with aluminum beams in FY 2015. The fiberglass 
grating is showing no signs of deterioration. 

The WRF has no grit removal system. Grit accumulates in aeration basins and at the on-site 
lift station. Grit is removed from the system periodically by vacuum trucks. Although the 
lack of grit removal is an issue, the grit content of the wastewater entering the WRF is 
probably lower than most plants because nearly all flow is received from septic tank effluent 
pumps. 

At the time of inspection, the dumpster area was found to be clean with only slight leakage 
of water from the dumpsters to the drains under the dumpsters. The installation of 
screening bags in the dumpsters would contain most liquids and reduce odors. 

6.5.4.3 Flow Equalization 

The West Port WRF does not have flow equalization storage for peak hour flows. 

6.5.4.4 Activated Sludge Facilities 

The overall condition of the activated sludge facilities is good. 

The WRF has four aeration basins that were in service at the time of the site review. New 
fine bubble diffusers were installed in all basins in 2013 and 2014. This has had a positive 
effect on the treatment process by providing a more even air flow distribution. However, the 
lack of grit removal causes problems with aeration as grit levels rise up toward the 
diffusers. Basin No. 3 was cleaned of grit and damaged aerators were repaired in FY 2016.  

The outlet weirs of the aeration tanks require 
manual cleaning when debris catches on the weirs. 

Four RAS/WAS pumps are in good operating 
condition and are under a sheet metal roof. The 
pumps were painted in 2017.  

All three blowers were operating properly. A new 
soft start was added to one blower in FY 2015 to 
eliminate a surge in power demand. Usually, one 
blower provides sufficient air, so the operators cycle 
the blowers weekly. The plant operates between pH 
6.7 and 7.0; when the pH exceeds 7.5, a second 
blower turns on. During summer, a timer is used to 
turn the blower on and off throughout the day. Using 
pH for operational control is not the most practical method for treating wastewater; an 
alternate control method including DO and oxygen reduction potential (ORP) should be 
evaluated. 

The steel supports of the walkway over the aeration tank effluent splitter box were touched 
up with paint in FY 2017, and the aeration tanks will be repainted in 2018. 



 

03405-029-01 6-26 
April 2018 Wastewater Treatment Facilities 

6.5.4.5 Sedimentation 

The overall condition of the sedimentation process is fair, but improving. 

All four clarifiers were in service at the time of 
inspection and have been placed on a schedule of 
inspection, repair, and painting from 2015 to 2018. 
Clarifier No. 1 was serviced and painted in FY 2015, and 
Clarifier No. 2 was serviced and painted in FY 2017. 
Clarifier No. 3 is scheduled to be painted in FY 2018, 
and Clarifier No. 4 is scheduled in FY 2019. 

Overflow weirs are hosed daily and brushed weekly to 
keep them clean. The overflow weirs were leveled in FY 
2017.  

The sludge return chambers on the side of each clarifier 
have telescoping valves used to adjust sludge 

withdrawal from the bottom of the clarifier. All telescopic valves are operating properly. 

Floatables accumulate in these sludge boxes and are periodically removed by manually 
skimming the 5-foot-by-5-foot boxes from the clarifier bridge when the chambers are full. 

6.5.4.6 Filtration 

The filters are in good condition. The tanks cleaned every month with 5 gallons of bleach. A 
UV cover is recommended to prevent algae growth in the filters. 

All three filters were in operation at the time of the site visit and working properly. All three 
filters have been replaced with a new 5-micron filter clothes. The Chief Operator stated that 
a higher-quality effluent is obtained when all 
three filters are operating in parallel. 

The filters are constructed of 304 stainless steel, 
but the fiberglass grating platform between the 
filters is supported by carbon steel angles. The 
angle supports were cleaned of rust and painted 
in FY 2015. The paint is in good condition. 

The control panels and meter readouts for the 
three filters are under an aluminum cover. 

The turbidity sampling point is located where it 
receives the combined flow of all three filters.  

  



 

03405-029-01 6-27 
April 2018 Wastewater Treatment Facilities 

6.5.4.7 Chlorination 

The overall condition of the chlorination system is excellent. 

Good turbulent flow in the inlet boxes to the CCTs created effective mixing. 

The continuously monitoring pH and chlorine analyzers are in good working order. 

In June 2017, a new chlorine feed system with two chemical feed pumps for each CCT and 
new storage tanks was installed in a new chlorine storage and feed area between the two 
CCT structures. This will enable two parallel CCTs to operate when peak hourly flows exceed 
955 gpm. 

The new dosing pumps have double containment protection.  

6.5.4.8 Solids Handling Facilities 

The overall condition of the sludge holding tanks is good, but the capacity of the aerobic 
digesters is limited. Expanding the sludge holding tank storage will improve sludge 
decanting and thickening. The system currently cannot reach above 1-percent TSS. Sludge 